

Test Report No. AJFS1711009986FF Date: NOV.27, 2017 Page 1 of 5

ZHEJIANG SO-FINE SELF-ADHESIVE PRODUCTS CO., LTD

NO.5, WUFU ROAD, TIANZIHU MODERN INDUSTRIAL PARK, ANJI COUNTY, ZHEJIANG PROVINCE, CHINA

This test report is a translation of report No. AJFS1711009986FF_CN. If any dispute or misunderstanding happens, the Chinese version prevails.

The following sample(s) was / were submitted and identified on behalf of the client as:

<u>Sample Description</u>: WALL DECALS <u>SGS Ref No.</u>: HZIN1711002450PS

Test Requested:

Testing in accordance with GB 50222-1995 (Amendment 2001) Code for fire prevention in design of interior decoration of buildings, Annex A Classification for burning behaviour of decoration materials, A.2.2 Ceiling, Wall and Partition decoration materials, Class B1

Test Results: -- See attached sheet -

Test Period:

Sample Receiving Date : NOV.10, 2017

Test Performing Date : NOV.10, 2017 TO NOV.23, 2017

Signed for and on behalf of SGS-CSTC Co., Ltd. Anji Branch

Allen Zou

Technical Manager





Test Report

No. AJFS1711009986FF

Date: NOV.27, 2017

Page 2 of 5

I. Test conducted

This test was conducted in accordance with GB 50222-1995 (Amendment 2001) Code for fire prevention in design of interior decoration of buildings, Annex A Classification for burning behaviour of decoration materials, A.2.2 Ceiling, Wall and Partition decoration materials. The test method was GB/T 8625-2005 Test method of difficult-flammability for building materials.

GB/T 8626-2007 Test method of flammability for building materials.

II. Test result

| Test method | Parameter | Specimen | Results | | |
|-----------------|---|----------|---------|--|--|
| | The residual length(average) (mm) | | 241 | | |
| GB/T 8625-2005 | The max. of the mean effluent temperature ($^{\circ}$ C) | 16 | 162.9 | | |
| | Residual length lower than 0 | | No | | |
| GB/T 8626-2007 | <i>F</i> s ≤ 150 mm | 6 | Yes | | |
| Exposure = 15 s | Ignition of the filter paper | 6 | No | | |

III. Test criteria

GB 50222-1995 (Amendment 2001) Annex A.2.2,

Ceiling, Wall and Partition decoration materials, while conducted difficult-flammability test, and met the following conditions, should be classed as **Class B1**,

A 2.2.1 The mean value for the residual length of each specimen is at least 150 mm, and no individual values are lower than 0 cm;

A 2.2.2 The mean effluent temperature does not exceed 200°C in any test;

A 2.2.3 Pass the flammability test criteria

Conclusion: The tested sample **meet**s the requirements of Class B1 specified in clause A.2.2 of GB 50222-1995 (Amendment 2001).

To be continued...



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printe overleaf, available or request or accessible at this prix-www.sps.com/en/Terms-and-Conditions sps. and, for electronic format documents subject to Terms and Conditions for Electronic Documents at <a href="http://www.sps.com/en/Terms-and-Conditions/Terms-e-Document.aspy-Attention is drawn to the limitation of liability, indeemification and jurisdiction issues defined therein. Any holder of this document is advised that information contained bereon reflects the Company's findings at the time of its intervention only and within the limits Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not expone the transaction from exercising all their rights and obligations under the transaction document cannot be reproduce except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the confent of appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report No. AJFS1711009986FF Date: NOV.27, 2017 Page 3 of 5

Appendix 1: DIFFICULT-FLAMMABILITY TEST

I. Test conducted

This test was conducted as per GB/T 8625: 2005 Test method of difficult-flammability for building materials.

II. Sample description

| Description | Wall Decals |
|---------------|----------------------|
| Color | White |
| Specimen size | 1000mm×190mm, 16 pcs |

Remark: Wall-fabric was glued onto the metal substrate, which provided by sponsor.

| | $Temperature(^{\circ}\!\mathbb{C})$ | Humidity (%) | Duration (d) |
|--------------|-------------------------------------|--------------|--------------|
| Conditioning | 23±2 | 50±5 | >7 |

III. Test results

| Test items | | se | t 1 | | set 2 | | | | Set 3 | | | | Set 4 | | | |
|---|------|---------------|-----|-----|-------|-----|-----|-----|-------|-----|-----|-----|-------|-----|------|-----|
| The residual length, mm | 243 | 208 | 245 | 258 | 244 | 263 | 252 | 258 | 214 | 232 | 228 | 241 | 233 | 252 | 247 | 238 |
| Specimen burning residual length mean value, mm | | 241 | | | | | | | | | | | | | | |
| Average flue gas temperature, °C | | 16 | 4.3 | | | 16 | 0.4 | | | 16 | 4.1 | | | 16 | 62.8 | |
| Occurrence of ignition (Yes or No) | | Yes Yes Yes Y | | | | | | Y | es | | | | | | | |
| Occurrence of after glowing after end of test (Yes or No) | | No No | | | | No | | | No | | | | | | | |
| Any dripping and falling material continued combustion on mesh base for more than 20s (Yes or No) | | N | lo | | | N | 0 | | | N | lo | | | N | o | |
| Other observations | None | | | | | | | | | | | | | | | |

To be continued....



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printe overleaf, available or request or accessible at this prix-www.sps.com/en/Terms-and-Conditions sps. and, for electronic format documents subject to Terms and Conditions for Electronic Documents at <a href="http://www.sps.com/en/Terms-and-Conditions/Terms-e-Document.aspy-Attention is drawn to the limitation of liability, indeemification and jurisdiction issues defined therein. Any holder of this document is advised that information contained bereon reflects the Company's findings at the time of its intervention only and within the limits Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not expone the transaction from exercising all their rights and obligations under the transaction document cannot be reproduce except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the confent of appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Province, China 313300 t (多-572) 5018825 f (多-572) 5018829 www.sgsgroup.com.cn 中国・浙江・安吉县阳光工业国二区阳光大道301号 邮编: 313300 t (多-572) 5018825 f (多-572) 5018829 e sgs.china@sgs.com



Test Report

No. AJFS1711009986FF

Date: NOV.27, 2017

Page 4 of 5

Appendix 2: FLAMMABILITY TEST

I. Test conducted

This test is conducted as per GB 8626-2007 Test method of flammability for building materials.

II. Sample description

| Description | Wall Decals |
|---------------|-------------------|
| Color | White |
| Specimen Size | 250mm×90mm, 6 pcs |

Remark: Wall-fabric was glued onto the metal substrate, which provided by sponsor.

| | Temperature (°C) | Humidity (%) | Duration (d) | | | |
|------------------------|------------------|--------------|--------------|--|--|--|
| Conditioning | 23±2 | 50±5 | >7 | | | |
| Flame application time | 15s | | | | | |

III. Test results

Surface ignition

| | 1 | 2 | 3 |
|--|----|----|----|
| Occurrence of ignition (Yes/No) | No | No | No |
| Whether flame reaches150 mm | No | No | No |
| Time to reach 150 mm (s) | | | |
| Ignition of the filter paper (Yes or No) | No | No | No |

Bottom edge ignition

| | 1 | 2 | 3 |
|--|-----|-----|-----|
| Occurrence of ignition (Yes/No) | Yes | Yes | Yes |
| Whether flame reaches150 mm | No | No | No |
| Time to reach 150 mm (s) | | | |
| Ignition of the filter paper (Yes or No) | No | No | No |

Remark: "---" Not reached 150mm

Statement: The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.

To be continued....



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's Initions at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not excerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document comment be reproduced except in full, without prior written approval of the Company. Any unauthorized alleration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullies extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No. 301, Sunlight Road, 2 Blook, Sunlight Industry Zone, Anji County, Zhejang Province, China 313300 t (多子72) 501885 f (多子72) 501882 www.sgsgroup.com.cn 中国·浙江·安吉县阳光工业园二区阳光大道301号 邮编:313300 t (多子72) 501885 f (多子72) 501882 e sgs.china@sgs.com



Test Report

No. AJFS1711009986FF

Date: NOV.27, 2017

Page 5 of 5

Photo Appendix:



SGS authenticate the photo on original report only

*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.sspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="https://www.sgs.com/en/Terms-and-Conditions/Terms-and-Con

| No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Province, China 313300 t (%-572) 501885 f (%-572) 5018829 www.sgsgroup.com.cn
中国 - 浙江 - 安吉县阳光工业园二区阳光大道301号 邮编:313300 t (%-572) 501885 f (%-572) 5018829 e sgs.china@sgs.com